PRODUCT TESTING PRO Tek Concrete



ROLLINS GARAGE ABRASION RESISTANCE TESTING

Client:	Confidential	CTL Project No:	397018	
Project:	Rollins Garage,	CTL Project Mgr:	B. Birch B.	
	WinterPark, FL	Analyst:	B. Szczerowski	
Contact:	Kevin Bronson	Approved:	K. Amini	
Submitter	Kevin Bronson	Date(s) Analyzed:	12/6-12/7/2021	
Date Received:	November 30, 2021	Date Reported:	12/7/2021	

Test Results of ASTM C779 Abrasion Resistance Procedure A - Revolving Discs

Depth of Wear, Inches

ROLLINS GARAGE UNTREATED						ROLLINS GARAGE TREATED				
0 minutes 0.000	15 minutes 0.017	30 minutes 0.025	45 minutes 0.045	60 minutes 0.113	Sample ID Native A method	0 minutes 0.000	15 minutes 0.004	30 minutes 0.012	45 minutes 0.023	60 minutes 0.050
n/a	0.000	0.008	0.028	0.096	Native A method normalized	n/a	0.000	0.008	0.019	0.045



Notes: 1. Concrete sample arrived at CTLGroup on November 30, 2021 in a dry condition. 2. Mixture proportions, cast date and LA abrasion results were not provided. Age specified at 2 years. 3. The results specifically represent the submitted sample. 4. This report may not be reproduced except in its entirety.

Date Analyzed: 12/7/2021



Notes: 1. Concrete specimen arrived at CTLGroup on November 30, 2021 in a dry condition. 2. Mixture proportions, cast date and LA abrasion results were not provided. Age specified at 2 years. 3. The results specifically represent the submitted sample. 4. This report may not be reproduced except in its entirety

Date Analyzed: 12/6/2021

EverTek Construction Products Canada 403.714.1799 Sales@evertekcanada.ca

evertekcanada.ca